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Table 1 Test procedure of general performance
Sequ Test lticas Initial intery Initial Braking Now,
ence: Speed al Teamperatur [Deceleration |[Applications(
(kn/h) (s) e (G) times)
¢
i Initial - - - " A
Measurement™ "
2 [Prebumnish Check 50 120 - 10
3 [First Effectiveness 30 100 - 80 5 at each
Check initial speed
4 |Burnish B I PO B D e, | e 200
S |Sccond Effectiveness 50 100 [130 [ - | - 80 | 5ateach
Check Bt S = Bl HaEa “finitial speed
6 [First Rebumnish =eoefB il B8 BTl T : 35
7 |Ermergency Brake 80 il EaE Tnle magE 4
8 ABasé lifie | .00 oilier 5| 280~ [~ 09 o 3
E Check £ | i SR LHaalin Hi
> [BFade | 00 | 85 Je0atfirst | . -0.45 10
g [Test™™ &y “brake BEELS 2
s : applicatio
& C.Recovery - iiih0...... PITe0 afiE Ee B . 12
4 frest i G : : elie e
= [b.Effective 100 SR W 0.45 2
£ Iness Spot wE e e B e S
9 [Second Reburnish 285 ati] o 20 *] ~ 0.38 355 3%
18 |Second Fadeand = |Repeat (8) First Fade Recavery Test, 15 applications in (b) Fade
Recovery Test Test. : i
1T [Third Rebormish: =~ | = 85 “J=- [ Jo0— [ 08 | %
12 |Thind Effectiveness |50 [1@0 [0 f - 1= g3 | 0.1~0.8 5 at each
Test {11 / initial speed
13 |Fourth Reburnish 85 .- 12¢ 0.35 35
14 4. Base Line 50 ~ T} 0.3 3
£ [Check
g B Water Thoroughly wet brakes for 120 sec.
£ [lmaersion
Z & [0 Recovery 50 50 - 0.3 15 3
I3 (Final Measurement - - e 2 "~
and Inspection™™
lRemarkl :Meauring 5 points of pad.
Remark?2:After this test, repeat (6) First Reburnish.
Remark3:After 8B Fade Test, cool the brake for 120 sec until first brake
application of 8C Recovery Test.
Remark4:Inspection of brake and measurement or pad thickness.
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Product identification information
Product name: DISC BRAKE PAD
Model : 8 PISTON BRAKE PAD
Seriaf No.: Bl

Test condition: Under Room Temperature&Humidity

Test standard  CNS 8565
1. Vehicles with ¢heir nominal maximum speeds exceeding 140km/h.
2. Requirement inertia £:28.125kg-m" » testing incrtia 1:29.95 kg-m®,
3, Cooling wind velocity:11m/s
4. Rolling radius of fire r:0.3m
5. Arcu of piston of wheel eylinder Arz: 0.0047m’, [ength of brake arm Rm:0.165m,
efficiency of brake 72 :1,coefficient of count Kmu=1x1 0’3':’(Aw:|'!m 7 )=1.2895

&

0. Test procedure of general performance is showed as table 1.

Test equipment
FRICTION MATERIAL TESTER/MACHINE (JF2500, SUN-SHENG COMPANY)

Test results

1. The new and tested specimens are showed as Fig. 1 and Fig.2.
2.The pad thickness of new and tested specimens are showed as table 2.
3. Description on results of cach test items as follows:

3

Test flems Results '{c&;_ @tems Se il s Results
{Preburmish Check {Fig3 First Fade and Recovery Test  IFig 13, Fie.i4. Fiz.13

Second Reburnish {Fig16

First Effectivensess Check Figd, Fig3

Buraish Fiz$ Second Fade and Recovery Test {Fipd 7, Fig 18, Fia 19
Second Effectiveness Check  [Fig 7, Fig 8, Fig.9 [Third Reburnish Fig.20
i'irst Reburnish Figl0 Third Effectiveness Test Fig21, Fig.22, Fig.23
Emergency Brake Test Fig.11 Fourth Reburnish Fig.24
Reburnish after Emergency  {Fig. 12 Water Recovery Test Fig 28, Fig.26
iBrake Test

Remarks

. 1.The responsibility of this reports is only for specimen.
2.Each part of brake device upen testing shall be new.(Provided by JIN KANG AUTO PARTS
CO.LTD)

3. Testing date :Sep.d1, 2006~Sep. 15,2006

H vang (/,1 ;n%— umw

Signaﬂlre of Report

TEST REPORT

Report No * B93FD002 Report Date  2004/02/10

CLIENT : Fu Bu Auto Parts Company

ADDRESS: No. 10, Lane 623, Wen. Hsin S. Rd, Taichung 402, Taiwan

TEST LAB. : FATIGUE & DURABILITY TEST LAB
TEST ITEM - :S hock Absorber Durability Test
TESTING CATEGORY : Non-regulation

DEVICE : Shock Absorber

MODEL * D2 Shock Absorber

THIS REPORT INCLUDES 3 PAGE OF REPORT BODY AND 4 PAGES TOTAL.

NO PART OF THIS REPORT MAY BE ABSTRACTED OR REPRODUCED.
THE TEST RESULTS ONLY APPLY TO THE TEST DEVICES.

ARTC) YBEA BIRAFAIEI I
Automotive Research & Testing Center
soak : BACHE R MS0SE T L5 638 TEL 2(04)7811222 (R &%)

Address: No. 6, Lunkung, S. 7Rd, Lu-Kang Town,  FAX : (04)7811333 - 7811777
Changhwa Hsien, Taiwan R.0.C.
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Report No @ B93FD002

TEST ITEM : Shock Absorber Durability Test .
TEST ITEM : Shock Absorber Durability Test
Total body page : _1/3 page
Total body page © _3/3_ page

DEVICE IDENTIFICATION INFORMATION
DEVICE NAME : Shock Absorber
MODEL : D2 Shock Absorber

Lab. Temp/Hum
Temp ¢ 20~22 "C ; Hum @ 50~60 %RH @ X:556,6406 ms Y:5724317 N © X:468.75 ms ¥Y:61.99207 mm
0 X656.25 ms Y:-916.907 N 0 X:568.3594 ms Y:31.81588 mm
Time 2

Test standard & Procedure : Time |
860 0.066
m

According to the test standard provided by the client. - N
Wave :Sineesinn i s s e by EiE

Frequency * 5Hz ¢ j
Span : #Ommie i g i
Cycles = 1000000 Cycles

Real

e £00 S

0.036

05 1.998047 s 0s 1998047 s

Test equipment : e e
MTS - Servo Hydraulic Actuator (15 kN) s
HP 356704 DYNAMIC SIGNAL ANALYZER (SER.3613A03697) LR+ )

Span

Testresult : o et e
> X5 B ¥730.000] N

Testdatels 200400~ & | i -

1. Shoek Absorber Durability Test: shown as the following table

DEVICE MODEL 1 Test Cycles Test Result Magnitude

D2 Shock Absorber k- 1000000 Cycles No liquid Jeakage *

. : »V : oy 00 Hz 20 Hz
2.The sample photograph : /% / Frequency

f ig.1 Setup of Shock Absorber Durability Test e/ A : Fig 3 Afiter The Durability Test (Load & Span & Frequency)
Fig.2 Before The Durability Test (Load & Span & Frequency) j?:/ 1 ;

Fig.3 After The Durability Test (Load & Span & Frequency) 5 /c '

% Note . The choosing item was indicated by ® or &
3 The final evaluation shall be confirmed by the customer.
% This test result is only confirm the products of this testing.
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